Parts Manual

Stock Chaser

1S12, IR23

COLUMBIA =




Preface

Welcome, and congratulations on your choice of vehicle from Columbia ParCar Corp.! Your
vehicle has been designed and manufactured to conform to applicable sections of ANSI B56.8.
Your safe use and operation of your vehicle is important to us. Any alteration of your Columbia
vehicle that results in the vehicle being in honcompliance with applicable ANSI standards is
strictly prohibited. Columbia ParCar Corp. is not responsible or liable for any damage that
results from any such alteration, and all warranties for any such altered vehicles are null and
void.

These vehicles are not designed for over-the-road use. They do not conform to Federal Motor
Vehicle Safety Standards or EPA regulations, and are not equipped for operation on public
streets, roads, or highways.

To the best knowledge of Columbia ParCar Corp., the material contained herein is accurate as
of the date this publication was approved for printing. Columbia ParCar Corp. is not liable for
errors in this manual or for incidental or consequential damages that result from the use of the
material in this manual. Columbia ParCar Corp. reserves the right to change specifications,
equipment or designs at any time without notice and without incurring obligation.

This manual contains proprietary information that is protected by copyright. All rights are
reserved. No part of this manual may be photocopied, reproduced, or translated to another
language without the written consent of Columbia ParCar Corp. Columbia ParCar Corp.
products are manufactured under one or more of the following U.S. Patents - 2986162,
2987934, 3116089, 3144631, 3144860, 3229792, 3434887, 3559773, 3673359, 3680403,
3683716, 3709317, 4648473, Des. 225626.

COLUMBIA X

Columbia ParCar Corp.

1115 Commercial Avenue ¢ Reedsburg, WI 53959
Phone: (608) 524-8888 « Fax: (608) 524-8380
(800) 222-4653 « Web: www.parcar.com



INDEX

SECTION 1 ACCELERATOR AND BRAKE
Accelerator (Below Pedal LAD) and Brake Linkage
Accelerator (PB-6) and Brake Linkage
Brake Linkage - Behind Console LAD
Accelerator Linkage - Behind Console LAD

SECTION 2 Steering and Front Suspension
Dual Front Fork
Single Front Fork
Steering Wheel Linkage

SECTION 3 Rear Axle Components
Rear Axle / Wheel / Brake
Axle
Gear Sets
Mechanical Brake Assembly
Motor, SEP-EX

SECTION 4 Body, Console
Body
Instrument Console
Vehicle Labels
Inner Fenders — 1S12

SECTION 5 Electrical System
Battery and Charger System
Delta Q Charger with Remote LED
Control Panel
Power System 24V ACE+ (LAD)
Power System 46V ACE+ (LAD)
Power System 24V ACE+ (POT)
Power System 24V ACE+ (POT)
Speed & Brake Switch
Main Wire Harness and Schematic
12 V Accessory Harness and Schematics
Flashing Lights
Head & Tail Lights

SECTION 6 Accessories
Battery Watering System
4/6 Step Ladder
Transport Express
Transfer Stand
Battery Roll-Out Hardware
Mobile Cart Dock
Hitches
Ladder/Pole Strobe Light
Clipboard Holder
Folding Side Rails

1-1
1-3
1-5
1-7

2-1
2-3
2-5

3-1

3-5
3-6

4-1
4.3
4-5
4-6

5-3
5-4
5-5
5-8
5-11
5-13
5-15
5-16
5-18
5-22
5-23

6-1
6-2

6-6

6-9

6-10
6-11
6-12
6-13
6-14



Note:

Starting in February of 2015, Columbia started implementing the use of textured black paint
instead of satin black on certain accessories. When ordering black coated parts it may be
necessary to state if they have the satin finish or the textured finish.

CHANGE HISTORY - ISIRIT

DATE DESCRIPTION BY
3/8/11 Issued TS
6/14/13 Added remote LED cable TS
7/3/13 Made changes to the transport express parts TS
7/17/31 Changed single fork hub assembly SI P/N and added note. TS
9/4/13 Changed vehicle labels to vehicle label set. TS
9/19/13 Changed speed control linkage P/N TS
11/13/13 Corrected steering wheel linkage. TS
11/19/13 Added new steering shaft. TS
7/9/14 Added transfer stand P/N TS
11/19/14 Added 4 step ladder TS
2/4/15 Added folding side rails TS
3/3/15 Added note about the black finish changing TS




Stockchaser

Parts Manual

Section 1

Accelerator and Brake Linkage



ACCELERATOR (BELOW PEDAL LAD) & BRAKE LINKAGE

NOTE: To reposition the LAD to behind the console order Kit 70200-12.

1-1



ACCELERATOR (BELOW PEDAL LAD) & BRAKE LINKAGE (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 6000-B WASHER, 5/16", STD FW, BLK HC ZC 6 719771
2 6566 WASHER FLT STL YWZC .515 X .812 X .031 1 719800
3 42566-02 ARM, BRAKE, ISRT 1 511934
4 6568-B WASHER FLT STL YWZC .515 X .812 X .134 2 719802
5 2645 SCREW, 1/2 X 1/2 STNLS SOC SHOULDER 1 719580
6 42567-02 ARM -SPRING 2 508747
7 494 CLEVIS PIN, 5/16 X 1 YELLOW/ZINC 1 719709
8 552 COTTER RING ZINC PIVOT POINT #RUE 10 3 719752
9 11809 SPRING, ACCELERATOR ACTUATOR 2 709573
10 42568-02 BAR, GUIDE -SPRINGS 1 508893
11 6416 WASHER FLT STL BLK ZNC 3/8 STD 2 719796
12 500 HITCH PIN #13 2 781013
13 73059-96 CLEVIS #52 5/16-24 ADJ YOKE END CLR 2 719852
14 494 CLEVIS PIN, @5/16 X 1 ZINC/CLEAR 2 719709
15 7744 NUT, 5/16-24 GR 2 HEX JAM YWZC 3 719895
16 24820-96 STUD, 5/16-24 X 3 FULL THDED 1 719558
17 42402-89 BRAKE EQUALIZER (PLATED) 1 509154PL
18 7725 NUT, 5/16-24, NYLOCK, GA, YWZC 1 719888
19 10516 BEARING, FLANGED, .50" ID X .625" BORE 2 719147
20 42577-02A | WELDM'T, PEDAL -BRAKE/ACCL 1 306944
21 2871-W SCR, 5/16-18 X 1-1/4 GRD 5 HHC 1 719592
22 520-W PIN, COTTER 1/8 X 1 YELLOWY/ZINC 1 719728
23 41508-02 ROD, 5/16-24 UNF X 11" FULLY THDED 1 709931
24 57019-00 ROD END -5/16 (KPF-5-G) 1 709450
25 6702-B WASHER FLT STL 5/16 BLK MAXCOAT 2 719810
26 7739 NUT, 5/16-18, NE, NYLON INSERT, GA, YWZC 1 719892
27 42570-02A | WELDM'T, MOUNTING BASE -BRAKE/ACCLERATOR 1 306941
28 42401-89B | CABLE ASS'Y, BRAKE 39.00" 2 709081
29 11040 E-RING, .562 REINFORCED PHOS 2 719515
30 3861-B SCREW, 1/4-20 X 3.50 HHCS 1 719638
31 7724-B NUT 1/4-20 GR A SERRATED FLNG LOCK 3 719887
32 42571-02 COVER -JAG 1 508801
33 3987-BS SCREW, 5/16-18 X 3/4 GRD 5 HHC 5 719642
34 42579-02 MAT, PEDAL, BRAKE/ACCEL 1 467285
35 70226-07 LIN ACLTR UNIT -SEVCON 1 759803
36 73064-07 CLEVIS ENDS -M10 X 1.5 1 759808
37 7624 NUT, #10-24 GR A NM MACH NYLON LOCK 2 719870
38 2339 SCR, #10-24 X 3/4" HEX HD MACH 2 719551
39 6716 WASHER, #10, SAE FW, HC BLACK 4 719812
40 40438-08 SPRING, EXTENSION, LAD 1 760136
41 6703-B WASHER, 1/4, FLAT, SAE, STL 1 719811
42 708616 SCREW,1/4-20X1-1/4 GR8 HHC YZ 1 708616
43 5710 SPACER 1/4 X 5/8 1 739650




ACCELERATOR (PB-6) & BRAKE LINKAGE

1-3



ACCELERATOR (PB-6) & BRAKE LINKAGE Cont.

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 6000-B WASHER, 5/16", STD FW, BLK HC zZC 6 719771
2 6566 WASHER FLT STL YWZC .515 X .812 X .031 1 719800
3 42566-02 ARM, BRAKE, ISRT 1 511934
4 6568-B WASHER FLT STL YWZC .515 X .812 X .134 2 719802
5 2645 SCREW, 1/2 X 1/2 STNLS SOC SHOULDER 1 719580
6 42567-02 ARM -SPRING 2 508747
7 494 CLEVIS PIN, 5/16 X 1 YELLOW/ZINC 1 719709
8 552 COTTER RING ZINC PIVOT POINT #RUE 10 3 719752
9 11809 SPRING, ACCELERATOR ACTUATOR 2 709573
10 42568-02 BAR, GUIDE -SPRINGS 1 508893
11 6416 WASHER FLT STL BLK ZNC 3/8 STD 2 719796
12 500 HITCH PIN #13 2 781013
13 73059-96 CLEVIS #52 5/16-24 ADJ YOKE END CLR 2 719852
14 494 CLEVIS PIN, @5/16 X 1 ZINC/CLEAR 2 719709
15 7744 NUT, 5/16-24 GR 2 HEX JAM YWZC 3 719895
16 24820-96 STUD, 5/16-24 X 3 FULL THDED 1 719558
17 42402-89 BRAKE EQUALIZER (PLATED) 1 509154PL
18 7725 NUT, 5/16-24, NYLOCK, GA, YWZC 1 719888
19 10516 BEARING, FLANGED, .50" ID X .625" BORE 2 719147
20 42577-02A | WELDM'T, PEDAL -BRAKE/ACCL 1 306944
21 2871-W SCR, 5/16-18 X 1-1/4 GRD 5 HHC 1 719592
22 520-W PIN, COTTER 1/8 X 1 YELLOWY/ZINC 1 719728
23 41508-02 ROD, 5/16-24 UNF X 11" FULLY THDED 1 709931
24 57019-00 ROD END -5/16 (KPF-5-G) 1 709450
25 6702-B WASHER FLT STL 5/16 BLK MAXCOAT 2 719810
26 7739 NUT, 5/16-18, NE, NYLON INSERT, GA, YWZC 1 719892
27 42570-02A | WELDM'T, MOUNTING BASE -BRAKE/ACCLERATOR 1 306941
28 42401-89B | CABLE ASS'Y, BRAKE 39.00" 2 709081
29 11040 E-RING, .562 REINFORCED PHOS 2 719515
30 69734-00 PB-6 POT BOX ASSEMBLY 1 463957
30A 74916-06 PB-6 POT BOX ASSEMBLY WITH BRAKE SWITCH 1 467378
31 2339 SCR, #10-24 X 3/4" HEX HD MACH 4 719551
32 7624 NUT, #10-24 GR A NM MACH NYLON LOCK 4 719870
33 6716 WASHER, #10, SAE FW, HC BLACK 4 719812
34 5760 SPACER BRASS, .192 ID X .25 OD X .25THK 2 719769
35 40826-02 LANYARD, 7-3/4" LONG 1 709929
36 3861-B SCREW, 1/4-20 X 3.50 HHCS 1 719638
37 7724-B NUT 1/4-20 GR A SERRATED FLNG LOCK 3 719887
38 42571-02 COVER - JAG 1 508801
39 3987-BS SCREW, 5/16-18 X 3/4 GRD 5 HHC 5 719642
40 42579-02 MAT, PEDAL, BRAKE/ACCEL 1 467285
41 7686 NUT, 1/4-20, NYLOCK, GA, YWZC 1 719879
42 11834 SPRING, EXTENSION, 7/16 X 1.63 1 709746
43 3768 SCREW, 1/4-20 X 2-1/2, HHCS, G5, YW ZC 1 719631

1-4




BRAKE LINKAGE - BEHIND CONSOLE LAD

1-5



BRAKE LINKAGE - BEHIND CONSOLE LAD Cont.

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 6000-B WASHER, 5/16", STD FW, BLK HC ZC 6 719771
2 6566 WASHER FLT STL YWZC .515 X .812 X .031 1 719800
3 42566-02 ARM, BRAKE, ISRT 1 511934
4 6568-B WASHER FLT STL YWZC .515 X .812 X .134 2 719802
5 2645 SCREW, 1/2 X 1/2 STNLS SOC SHOULDER 1 719580
6 42567-02 ARM -SPRING 2 508747
7 494 CLEVIS PIN, 5/16 X 1 YELLOW/ZINC 1 719709
8 552 COTTER RING ZINC PIVOT POINT #RUE 10 3 719752
9 11809 SPRING, ACCELERATOR ACTUATOR 2 709573
10 42568-02 BAR, GUIDE -SPRINGS 1 508893
11 6416 WASHER FLT STL BLK ZNC 3/8 STD 2 719796
12 500 HITCH PIN #13 2 781013
13 73059-96 CLEVIS #52 5/16-24 ADJ YOKE END CLR 2 719852
14 494 CLEVIS PIN, @5/16 X 1 ZINC/CLEAR 2 719709
15 7744 NUT, 5/16-24 GR 2 HEX JAM YWZC 3 719895
16 24820-96 STUD, 5/16-24 X 3 FULL THDED 1 719558
17 42402-89 BRAKE EQUALIZER (PLATED) 1 509154PL
18 7725 NUT, 5/16-24, NYLOCK, GA, YWZC 1 719888
19 10516 BEARING, FLANGED, .50" ID X .625" BORE 2 719147
20 42577-02A | WELDM'T, PEDAL -BRAKE/ACCL 1 306944
21 2871-W SCR, 5/16-18 X 1-1/4 GRD 5 HHC 1 719592
22 520-W PIN, COTTER 1/8 X 1 YELLOWY/ZINC 1 719728
23 41508-02 ROD, 5/16-24 UNF X 11" FULLY THDED 1 709931
24 57019-00 ROD END -5/16 (KPF-5-G) 1 709450
25 6702-B WASHER FLT STL 5/16 BLK MAXCOAT 2 719810
26 7739 NUT, 5/16-18, NE, NYLON INSERT, GA, YWZC 1 719892
27 42570-02A | WELDM'T, MOUNTING BASE -BRAKE/ACCLERATOR 1 306941
28 42401-89B | CABLE ASS'Y, BRAKE 39.00" 2 709081
29 11040 E-RING, .562 REINFORCED PHOS 2 719515
30 3861-B SCREW, 1/4-20 X 3.50 HHCS 1 719638
31 7724-B NUT 1/4-20 GR A SERRATED FLNG LOCK 3 719887
32 42571-02 COVER -JAG 1 508801
33 3987-BS SCREW, 5/16-18 X 3/4 GRD 5 HHC 5 719642
34 42579-02 MAT, PEDAL, BRAKE/ACCEL 1 467285

1-6




ACCELERATOR LINKAGE - BEHIND CONSOLE LAD

/G)
EZMIII
%

~ DETAIL B DETAIL C SECTIOND-D &)

VIEWY A-A

1-7



ACCELERATOR LINKAGE - BEHIND CONSOLE LAD (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 70202-12 MOUNTING PANEL 1 514811
2 70203-12 ARM, SECONDARY 1 514812
3 70204-12 ARM, PRIMARY 1 514813
4 70205-12 PULL ARM BRACKET 1 514814
5 45403-98 SPEED CONTROL LINKAGE 1 514849EC
6 42452-86 SPRING, PARKING BRAKE RETURN 1 709070
7 40826-02 LANYARD, 7 3/4” 1 709929
8 3615 SCREW, 10-24X1/2 PPH 1 719467
9 10043 CABLE TIE 1 719504
10 2339 SCREW, 10-24X3/4 HHC 4 719551
11 3477 SCREW, 10-24X2 PPH 2 719624
12 40560-96 STANDOFF, .203X.625X1.5 2 719653
13 516 CLEVIS PIN 3/8X1 1/8 1 719727
14 520-W COTTER PIN, 1/8X1 1 719728
15 5298 PALNUT, 3/16 STUD 2 719741
16 5760 SPACER, BRASS, .192ID .250D .25THK 2 719769
17 6000-B WASHER, 5/16” 3 719771
18 6716 WASHER, #10 12 719812
19 7624 NUT, 10-24 NYLOCK 5 719870
20 7626-W NUT, 10-32 NYLOCK 2 719871
21 70226-07 LINEAR ACCELERATOR 1 759803
22 73064-07 CLEVIS YOKE, M10X1.50 1 759808

1-8




Stockchaser

Parts Manual

Section 2

Steering and Front Suspension



DUAL FRONT FORK SUSPENSION — IS/IR/IT

BREAK DOWN OF HUB ASSEMBLY

2-1



DUAL FRONT FORK SUSPENSION — IS/IR/IT (Cont.)

ITEM | CPCP/N DESCRIPTION QTY | SEATSP/N
1 44005-95 | RACE BEARING, L44610 2 719686
2 44003-95 | ROLLER BEARING, L44643 2 719684
3 44004-95 | SEAL BEARING, 125192TB 1 719685
4 58605-04 | ASSY, TIE ROD END - 1/2-20 LH THD 1 719343
5 7812-W | NUT, 1/2-20 GR A NE NYLON INSERT YWZ 1 719907
6 7520 NUT, 1/2-20 GR 2 HEX JAM YWZC -LH THD 1 719360
7 57366-04 | SHAFT, STEERING -LONG, IS11/ROVR 1 510495
8 57220-05 | WELDM'T, DUAL FORK -FRONT, IS/IR/IT 1 307901
9 43481-89 | ASSY, HUB FRONT WHEEL (Includes Items 19 thur 23) 2 461830
10 | 40988-95 | RIM & TIRE, 4.80 X 8.00 LRB (Includes Items 10A & 10B) 2 709107

10A | 42109-94 | RIM 8.00 X 3.75 4HOLE 1 739032

10B | 42110-95 | TIRE 4.00 X 8.00 LRC 1 739033
11 | 43152-66 | NUT, 1/2-20, TAPERED WHEEL 8 709002
12 6655-B | WASHER FLT STL 9/16 STD UNHARD BLK 2 719808
13 7947-B | NUT, 5/8-18 GR 2 SLOTTED HEX BLK MAX 2 719915
14 520-W | PIN, COTTER 1/8 X 1 YELLOW/ZINC 2 719728
15 5908-B | WASHER, 3/4", STL FLAT, SAE MIL-CARB 1 719770
16 | 82713-96 | NUT, 3/4-16 SLOTTED HEX BLK, G5, YWZC 1 719933
17 561 PIN, 1/8" X 1-1/2", COTTER, ZNC 1 707841
18 | 43646-79 | HUB GREASE CAP 1 709018
19 41199 WHEEL BOLT, 1/2-20 X 1-1/2 G5 YELLOW 4 719655
20 | 43463-89 | HUB FRONT WHEEL WLDMNT (Only available as Iltem 9) 1 303069
21 12030 SEAL, OIL 1 709017
22 9031 BEARING 6005 1 719954
23 9030 BEARING 6204 1 719953

2-2




SINGLE FRONT FORK SUSPENSION — IS/IR/IT

2-3



SINGLE FRONT FORK SUSPENSION — IS/IR/IT (Cont.)

ITEM | CPCP/N DESCRIPTION QTY | SEATSP/N
1 57555-05 | WLDMT, FRONT FORK - IS 12 1 307895
2 44004-95 | SEAL BEARING, 125192TB 1 719685
3 44003-95 | ROLLER BEARING, L44643 2 719684
4 44005-95 | RACE BEARING, L44610 2 719686
5 5908-B | WASHER, 3/4", STL FLAT, SAE MIL-CARB 1 719770
6 82713-96 | NUT, 3/4-16 SLOTTED HEX BLK, G5, YWZC 1 719933
7 561 PIN, 1/8" X 1-1/2", COTTER, ZNC 1 707841
8 43484-96 | AXLE, FRONT FORK 1 709445
9 7896 NUT, BEARING ADJUSTING 1 709443
10 7897 NUT, 1-8 GR 2, HEX JAM CLR ZINC 1 719914
11 6568 WASHER FLT STL YWZC .734 X 1.375 X.24 1 719801
12 43485-96 | HUB ASSEMBLY (Includes Hub, Bearings & Seal) See Note 1 467798
13 9800 GREASE FITTING, 1/4"-28, SELF-TAPPING See Note 1 709110
14 | 40988-95 | RIM & TIRE, 4.80 X 8.00 LRB 1 709107

14A | 42109-94 | RIM 8.00 X 3.75 4HOLE 1 739032

14B | 42110-95 | TIRE 4.00 X 8.00 LRC 1 739033
15 | 43152-66 | NUT, 1/2-20, TAPERED WHEEL 4 709002
16 781140 | NUT, 5/8-11 NYLOCK, ZINC 2 781140
17 | 58605-04 | ASSY, TIE ROD END - 1/2-20 LH THD 1 719343
18 7812-W | NUT, 1/2-20 GR A NE NYLON INSERT YWZ 1 719907
19 7520 NUT, 1/2-20 GR 2 HEX JAM YWZC - LH THD 1 719360
20 | 57366-04 | SHAFT, STRG- IS11/ROVR 1 510495
21 | 43646-79 | HUB GREASE CAP 1 709018

NOTE: Item 12 has been revised and will not have a grease fitting, Item 13.

2-4




STEERING WHEEL LINKAGE - IS/IRNT

2-5



STEERING WHEEL LINKAGE - IS/IR/IT Cont.

ITEM CPCPIN DESCRIPTION QTY SEATS P/N
1 57326-95 UPPER HUB WLDMNT 1 303971
2 57351-95 BUSHING NYLON NN1216-20 1 719765
3 2667 SCREW, 5/16-18 X 2" GRD 5 HHC YEL 150 4 719585
4 7525 LOCKNUT, 5/16-18 HEX FLG WHIZ 4 719864
5 57363-95 WASHER FLAT NYLON .76 ID 1.42 OD 7 719767
6 57324-95 STEERING WHEEL SPROCKET WLDMNT 1 303969
7 9800 GREASE FITTING, 1/4"-28, SELF-TAPPING 2 709110
8 6656 BUSHING 3/4X1 1/2X14 1 719809
9 57327-95 LOWER HUB WLDMNT 1 303972
10 57352-96 BUSHING NYLON NN1216-16 2 719766
11 57325-96 WELDMENT, SPROCKET - LOWER 1 304450
12 561 PIN, COTTER 1/8 X 1.50 YELLOW/ZINC 1 707841
13 57240-95 CHAIN, STEERING WHL - IS11/ROVR 1 463496
14 6702-B WASHER FLT STL 5/16 BLK MAXCOAT 3 719810
15 7725 NUT, 5/16-24, NYLOCK, GA, YWZC 1 719888
16 57357-95 SHORT STEERING SHAFT 1 510277
17 7644 NUT, 1/2-20 GR 2 HEX JAM YWZC 4 719873
18 57063-96 ASSY, TIE ROD END - 1/2-20 RH THD 2 709761
19 7812-W NUT, 1/2-20 GR A NE NYLON INSERT YWZ 4 719907
20 57229-02 WELDMENT, BELL CRANK 1 306945
21 57242-95 SHORT SHAFT 1 510300
22 57364-95 BUSHING, FLANGED NYLON - NF0812-16 2 719768
23 6568-B WASHER FLT STL YWZC .515 X .812 X .134 2 719802
24 520w PIN, COTTER 1/8 X 1 YELLOW ZINC 2 719728
26 57366-04 SHAFT, STEERING — 45" LONG See Note 1 510495

26A | ** SHAFT, STEERING — 47" LONG See Note 1 515455
27 5832 NUT, 1/2-20 GR 2 HEX JAM YWZC - LH THD 1 719360
28 58605-04 ASSY, TIE ROD END - 1/2-20 LH THREAD 2 719343
30 57099-95 STEERING WHEEL, ROUND 1 709113

30A | 57014-08 STEERING WHEEL TUBE TYPE 1 309413
31 388 ROLL PIN, 1/4 X 2" (Used with Item 30) 1 719639

31A | 389 ROLL PIN, 1/4 X 3", (REFER TO SB15-004) 761185

32* | 611 ROLL PIN, 1/4X1” (Used with ltem 30A) 1 719780
33* | 56831-12 CAP PLUG (Used with Item 30A) 1 708479
*NOT SHOWN ** SPECIAL ORDER
NOTES:

1. Beginning mid 2003 the chassis was extended 2" and require a 47” shaft. Previous chassis use a 45” shaft.
2. Starting in April of 2012 a different steering wheel was used and requires the 3” roll pin.




Stockchaser

Parts Manual

Section 3

Rear Axle Components



REAR AXLE / WHEEL / BRAKES - IS/IR/IT

3-1



REAR AXLE / WHEEL / BRAKES - IS/IR/IT (Cont.)

ITEM | CPCP/N | DESCRIPTION QTY | SEATSPIN
1 82662-06A | WELDMENT, AXLE, 12.44 1 467328
1A 82642-02A \l/JVslfaLlltDe'\:lnEi\lE;r.’) AXLE, 14.76 (NOTE: No longer available. 1 467078
1B 82643-02A | WELDMENT, AXLE, 16.99 1 467079
2 4434-W SCREW, HX HD CAP 3/8-24 X 3 ¥4 G5 4 719687
3 6416 WASHER, FLAT STL BLK ZINC 3/8 STD 4 719796
4 7775 NUT, 3/8-24 GR A NE NYLON INSERT LOCK 4 719900
5 41814-86B | BRAKE ASSY, RH AUTO ADJ (USED ON LH) 1 709170
6 3987-BS | SCREW, 5/16-18 X 3/4 HHCS, GRADE 5 8 719642
7 7740-B NUT, 5/16-18, 3-WAY CENTER LOCK 8 719893
8 41844-96 | KIT, HUB & DRUM 2 719281
9 N/A BOLT, WHEEL (Included with Item 8) 8 N/A
10 43740-04 | SPACER, WHEEL -4 HOLE 2 509958
11 7538 NUT, 5/8-18, LOCKING FLANGE 2 719044
12 520-W PIN, COTTER 1/8 X 1 YELLOWI/ZINC 2 719728
13 11423 RESILIENT BUMPER-ELEC MOTOR 1 709050
14 69300-03 | MOTOR, ELECT., 48V, SEPARATELY EXCITED 1 719135
15 43652-06 | PANEL - CONTROLLER MTG 1 510517
16 3993 SCREW, HEX HEAD CAP 1/4-20 X 1-1/4 G5 3 719644
17 7036-B WASHER, LOCK 1/4 REGULAR BLK ZINC 3 719834
18 6703-B WASHER, FLAT STL 1/4 SAE UNHARD BLK 3 719811
19 40988-95 | RIM & TIRE, 4.80 X 8.00 LRB 2 709107
* 42110-95 | TIRE, 4.80 X 8.00 LRB AR 739033
* 42109-94 | WHEEL, 3.75 X 8 -4 HOLE AR 739032
* 42115-04 | RIM & TIRE, 4.80 X 8.00 LRB (FOAM FILLED) AR 719349
* 40808-10 | TIRE/WHL ASSY, 4-H, 4.8X8NM. LRC AR 760323
20 43152-66 | NUT, 1/2-20, TAPERED WHEEL 8 709002
21 42401-89B | CABLE ASS'Y, BRAKE 39.00 " 2 709081
22 41813-86B | BRAKE ASSY, LH AUTO ADJ (USED ON RH) 1 709171
23 11040 E-RING, .562 REINFORCED PHOS 2 719515
24 494 CLEVIS PIN, @5/16 X 1 ZINC/CLEAR 2 719709
25 552 COTTER RING ZINC PIVOT POINT #RUE10 2 719752
*
* NOT SHOWN

3-2




AXLE — IS/IRNT

STOCKCHASER COMPLETE AXLES

GEAR RATIO CPC P/N SEATS P/N
12:44 82662-06A 308091
14:76 82642-02A 307254
16:99 82643-02A 307255

3-3




AXLE — IS/IR/IT (Cont.)

ITEM CPC PIN DESCRIPTION QTY | SEATSPIN
1 N/A HOUSING, AXLE 1 N/A
2 N/A BOLT, DIFFERENTIAL CAP (Included with Item 1) 4 N/A
3 o SHAFT, INPUT 1 N/A
4 90006-90 RING, SNAP 3 749701
5 11118 O-RING 3 729030
6 90014-08 BEARING, BALL 1 760375
7 90004-90 BEARING, BALL 1 749699
8 N/A PLUG, END CAP 2 N/A
9 82810-90 BEARING, BALL 2 749419
10 xx SHAFT, INTERMEDIATE GEAR 1 N/A
11 11119 O-RING 2 719132
12 xx GEAR, FINAL DRIVE 1 N/A
13 90005-90 BEARING, BALL 2 749700
14 83212-00 DIFFERENTIAL CASE ASSEMBLY 1 749575
15 N/A SCREW, CAP 4 N/A
16 N/A NUT, LOCK 4 N/A
17 90007-00 PLATE, COVER 1 749702
18 90008-00 PLUG, DRAIN/FILL 1 749704
19 N/A SCREW, CAP 10 N/A
20 82701-90 VENT 1 759791
21 N/A SCREW, FLANGE HEAD 4 N/A
22 7810 NUT, LOCK 8 719906
23 41813-86B | ASSEMBLY, BRAKE (Vehicle LH side) 1 709171
24 41814-86B | ASSEMBLY, BRAKE (Vehicle RH side) 1 709170
25 90001-95 SHAFT, AXLE, LH (Long) 1 719061
26 90002-95 SHAFT, AXLE, RH (Short) 1 719062
27 560 PIN, COTTER 2 707337
28 82704-78 SEAL, OIL 2 749367
29 82706-78 RING, RETAINING 4 749370
30 82705-78 BEARING, BALL 2 749369
31* N/A ASSEMBLY, HUB, WHEEL (Includes ltem No. 32 & 43) 2 See Item 40
32 719463-05 | BOLT, WHEEL (1.68 Long) " 8 719463
33+ N/A* DRUM, BRAKE 2 See Item 40
34 7538 NUT, 5/8-18, HEX, FLANGE, LOCKING 2 719044
35 N/A SEALANT, ANAEROBIC AR N/A
36+ ok KIT, INPUT GEAR (Includes ltems 3-7 & 41) 1 N/A
37+ *x KIT, GEAR (Includes Items 3, 10 & 12) 1 N/A
38+ N/A KIT, BEARING (Includes ltems 6, 7, 9 * 13) 1 N/A
39+ N/A KIT, COVER PLATE (Includes Iltems 17 & 18) 1 N/A
40* 41844-96 KIT, HUB/DRUM (Includes Items 31 & 33) 1 719281
41 83165-08 OILSEAL — INPUT SHAFT 1 760371
42+ 82779-08 KIT, INPUT BEARING * O-RING (Includes ltems 4-7 & 41) 1 191697U
43 N/A HUB 2 See Item 40
* NOT SHOWN

** SEE GEAR SET COMPONENTS

3-4




MOTE A:

GEAR SETS - IS/IR/IT

CANBE USED FOR SERVICING 2008 & EARLIER AXLES WHEN REPLACEMENT GEARS NEEDED -

ORDER MEW PINION SHAFT DESIGN COMPLETE ASM.

MOTE B:

MEW SEAL LIP PINIOM &

GEAR SET KIT NOW INCLUDES:
- SEALING O-RINGS

- END CAP PLUGS

- BEARINGS

MOTE C:

CAN ALSO SERVICE EARLIER AXLES

MOTE D

PIMIOMN SEALKIT 191637 L
(CPC 827749-08)

FOR USE OMLY WITH

MEW PINION SHAFT DESIGN

SHAFT
PIMION

L INPUT

SEE KIT (INCLS GEARS, PINIONSSEAL KIT& COMPONENT PARTS)
MOTE & CPCPH SIPN GEAR RATIO
8277308 191700U 10.35:1
82774-08 191700 12441
8277508 1917020 14.76:1
82776-08 1917030 16,991
INTERMEDIATE & RING GEAR SET INTERMEDIATE GEARS RING GEAR
SI PN GEAR RATIO NO. OF TEETH ary NO. OF TEETH ary
TEO3TE 10.35:1 226453 1 116 1
TR0 402 12.441 24 &85 1 114 1
7ED 401 14.76:1 22556 1 116 1
7R0400 16.99:1 28458 1 116 1
SEE PINION & SEAL KIT INCLUDES ITEMS IN SEAL KIT 191697U) PINION GEAR
MOTEC [ CPCPN SIPN DESCRIPTION ary GEAR RATI NO. OF TEETH |QTY
83218-08 TH0372 MEWY LIP SEAL PINION KIT 1 10,351 a7 1
83297-08 TEO3T3 MEW LIP SEAL PIMION KIT 1 12441 | 1
83214-08 THO386 MEW LIP SEAL PIMION KIT 1 14.76:1 20 1
83218-08 TEO3T4 MEWY LIP SEAL PIMIGN KIT 1 16.99:1 18 1
SEE PINION SEAL KIT 1916970 / {CPC # 82779-08)
MOTE D CPCPN SI PN DESCRIPTION ary
1 | 90004-90 749699 BEARING BALL INMER 1
2 | 90014-08 TE03TS BEARING BALL OUTER 1
3 11118 728020 C-RING 1
4 | 90006-90 749701 RING SHAP 1
5 | 8316508 7E03T1 OILSEAL - INPUT SHAFT 1
6" A A INSTRUCTION SHEET 1
“ITEM NOT SHOWN
COMPONENTS FOR GEAR SET KIT {SEE KIT CHART)
CPCPHN SI PN DESCRIPTION ary
7| 8281090 7494189 BEARIMNG BALL 2
8 1118 724030 O-RING 2
9 | 90006-90 748701 RING SMAP 2
10 | 82305-90 74948 PLUG EMD CAP 2
11 1114 71932 O-RING 2
12 | 9000590 744700 BEARIMNG BALL 2

GEAR

SHAFT, INTER-
MEDIATE GEARS

3-5







MECHANICAL BRAKE ASSEMBLY - IS/IR/IT(Cont.)

ITEM | CPC P/N DESCRIPTION QTY SI P/IN
1 41813-86B | MECH. BRAKE ASSY, LH (Includes items 2 -19) 1 709171
1A* | 41814-86B | MECH. BRAKE ASSY, RH (Includes items 2 -19) 1 709170
5 N/A ADJUSTER, LH (Only available as items 1, 1A or special 1 N/A
order.)
2A* | N/A ADJUSTER, RH (Only available as items 1, 1A or special 1 N/A
order.)
3 N/A PUSH ROD (Only available as items 1, 1A or special order.) | 1 N/A
4 N/A WASHER, FLAT (Only available as items 1, 1A or special > N/A
order)
5 N/A SHIM (Only available as a special order.) AR N/A
6 N/A LEVER, ACTUATOR (Only available as items 1, 1A or 1 N/A
special order.)
7 N/A PIN, PIVOT (Only available as a special order.) N/A
g+ N/A WASHER, WAVE, ACTUATOR PIVOT (Only available as a N/A
special order.)
g+ N/A WASHER, FLAT, ACTUATOR PIVOT (Only available as a N/A
special order.)
10 N/A E-CLIP (Only available as a special order.) N/A
11 N/A PROTECTOR BOOT (Only available as a special order.) N/A
12 N/A SELF ADJUSTER, LH (Only available as a special order.) N/A
12A* | N/A SELF ADJUSTER, RH (Only available as a special order.) N/A
13 41819-86C | SET, SHOE & LINING ASSEMBLY (2 Shoes) 1 759746
14 N/A SPRING, RETURN (Only available as items 1, 1A or 20.) 1 N/A
15 N/A SPRING, SELF ADJUSTER (Only available as items 1, 1A 1 N/A
or 20.)
16 N/A SPRING, SHOE RETAINING (Only available as items 1, 1A 1 N/A
or 20.)
17 N/A SPRING CLIP, SHOE RETAINER (Only available as items 5 N/A
1,1A or 20.)
18 N/A gcl)l\; SHOE RETAINING (Only available as items 1, 1A or > N/A
19 N/A SHIELD, DUST (See Note 1) 1 N/A
20* | 41816-86B | KIT, SPRING (Includes ltems 14-19) 1 729999
*NOT SHOWN

3-7




MOTOR, SEP EX — IS/IRNT

' —)
V// / //I/I/_
h %
—Z
- (_P_ - N
i I ] I
s A &
1 — - |/
+ 4
L ——— e ——— e —— -

ITEM | CPC P/N DESCRIPTION QTY | SEATS P/N
1 * HOLE PLUG N/A
2 * COMMUTATOR END HEAD (Includes Fasteners) 1 N/A
3 83310-07 | BEARING 1 759896
4 * RETAINING RING 1 N/A
5 30402-06 | BRUSH ASSY. (Includes Fasteners) 2 759780
6 30403-06 | BRUSH BOX ASSY. (Includes Fasteners) 1 759781
7 * MOTOR FRAME 1 N/A
8 * POLE SHOE ASSY. (Includes Fasteners) 4 N/A
9 * SHUNT COIL ASSY. (Includes Fasteners) 1 N/A
10 * ARMATURE ASSY. 1 N/A

N/A | 69300-03 | MOTOR, COMPLETE (INCLUDES ITEMS 1-10) 1 719135

* SPECIAL ORDER

3-8




Stockchaser

Parts Manual

Section 4

Body, Console



BODY - IS/IR/IT

4-1



BODY- IS/IR/IT (Cont.)

ITEM CPC P/IN DESCRIPTION QTY SEATS P/N
1 47904-04 WELDM'T, CHASSIS - IS12/IRVR 1 307750
2 36504-05 CTWT W/ 3 1/2" HOLE - JAG 1 508803
3 24691-05 SPACER, 3/4" OD X .438"ID X 1 3/4" LG - RD 3 510791
4 6416 WASHER FLT STL BLK ZNC 3/8 STD 6 719796
5 4721 SCREW, 3/8-16 X 4 HHCS GR5 3 719697
6 7778 NUT,3/8-16,GA,NE,NYLON INSERT,YWZC 3 719902
7 44000-02 WELDM'T, SEATBACK 1 306943
8 3407 SCREW 1/2-13 X 2-1/4 HEX CAP 4 719611
9 7685 NUT, 1/2-13 ANTE SYLON LOCK 4 719878
10 44001-02 CUSHION - SEAT BACK, JAG 1 106942856856
11 6703-B WASHER, 1/4, SA, FW, STL, HC BLACK 19 719811
12 3767-B SCREW, HEX HEAD CAP 1/4-20 X 1/2 G5 7 719564
13 47886-96 CONSOLE, STOCKCHASER 1 709519
14 2653-B SCREW, #10 X 3/4 HWH TEK #3 4 719583
15 52651-05 PLATE, MTG - RAIL 4 509344
16 3987-BS SCREW, 5/16-18 X 3/4 HHCS, GRADE 5 8 719642
17 7525 LOCKNUT, 5/16-18 HEX FLG WHIZ 8 719864
18 52652-05 WELDM'T, FOLDING RAIL - IS 11/ROVR 2 307900
19 49713-27 FOAM TAPE, 1/8"T X 1"W X 3" L, BLK PVC 5 719543
20 50243-05 DECK PLYWD W/ T-NUTS - IS 11/ROVR 1 510494
21 50244-05 DECK PLATE - IS 11/ROVR 1 510493
* DECK BOARD MEZZTREAD 1 513690
22 2003-B SCREW, 1/4-20 X 3/4, POH, M/S, BLK zZC 4 719543
23 1600 SCREW, 5/16-18 X 2 1/2< ELV BOLT, UNPLT 1 709418
24 6000-B WASHER, 5/16 STD 1 719771
25 7739 NUT, 5/16-18, NE, NYLON INSERT, GA, YWZC 1 719892
26 69643-05 DC/DC CONVERTER 24V - 12V 1 759700

26A 69642-05 DC/DC CONVERTER 36/48V - 12V 1 719488
27 7686 NUT, 1/4-20 NYLOCK 4 719879

* SPECIAL ORDER

4-2




INSTRUMENT CONSOLE - IS/IR/IT

4-3



INSTRUMENT CONSOLE - IS/IR/IT (Cont.)

ITEM CPC P/N DESCRIPTION QTY | SEATS P/N
1 47886-96 CONSOLE, STOCKCHASER 1 709519
2 71807-80 HORN SWITCH 1 709385
3 75033-91A HOUR METER 10-80 VOLT DC 1 709452
4 75063-07 BDI METER, 24V, VOLTMETER 1 759873

4A | 75061-07 BDI METER, 48V, VOLT METER 1 759842
5 71730-01 KEYSWITCH, UNIVERSAL “A” W/ HARDWARE 1 709040
6 72000-10 SWITCH, TOGGLE 1 760600
7 66034-02 PLUG, POWER INLET 120V SEALED 1 709558
8 SEE TABLE KEYSWITCH, POWER, 2 POSITION 1 SEE TABLE
9 53252-05 DECAL, CONSOLE -1S12/R23/1T34 1 712000
10 | 53253-05 LABEL, POWER, ON/OFF 1 719435
11 SEE TABLE KEYSET, 2 KEYS WITH KEYRING (SVC) 1 SEE TABLE
12 71767-05 ASSY, KEY, NON-REMOVABLE, W/COVER 1 719432
13 67791-08 INDICATOR, LED GREEN 1 759932
STANDARD KEYSET TABLE
2 POSITION POWERSWITCH STANDARD KEYS

KEYSET CPC PIN SI P/N CPC PIN SI P/N

A" 71732-06 759706 71731-01 749184

B"" 71732-06B 759722 71731-03B 719301

c" 71732-06C 759723 71731-03C 719302

D"" 71732-06D 759724 71731-03D 719303

E"" 71732-06E 759721 71731-03E 719304

4-4




VEHICLE LABEL SET -

P/N 53270-95

IS/IRNT

FOR PERSONAL GAFETY AND

TOMAINTAN VENCLE STASLITY

AND CONTREL THE.

VEMCLE UMSER

OMLY. FALURE TO COMPLY WITH THESE.

WARNMNGS MAY RESULT W DODE ¥ ARY
CAVAGE.

« BEFORE OPERATING THE VEMCLE. READ TWE
CVWNE RS MANUAL

o THIG VEHCLE 15 70 DE OPERATED O TRAMED PERICHNEL
oY

ALWAYS DRIVE VENCLE STRAGHT UP AVD DOWN IRCLNED
* BT CALTIOUS AND DRV SLOWLY WHILE TURNING OR
BACKNG UP VENCLE

« DASGENGER LIMIT MCLLIDING OPERATOR 18 ORE (% DO
WOT LET ANYONE ROE IN THE CARGO ARTA.

THE VENCLE 15 CESIGNED FOR T

o BRIVG VENICLE 70 COMPLETT STOP BEFORE CHANGNG
DRECTIONS.

* REMOVE KEY WHEN WENICLE 15 URATTENDED:

SAFETY AND
OPERATION
INSTRUCTIONS

TO REDUCE THE RIGK OF

DRIVE DMLY In DESIGRATED AREAS.
USE CAUTION WHELE MOVING MEAVY LOATG

SHIETHG ANDIOR INERTIA OF LOAD WAY CAUSE
1086 OF VEMICLE CONTROL

Yutumuwmumnwu‘wmb
£ NCHES (¥2.5 am ) ABOVE THE LOAD

THIS VEMICLE MUST B SERVICED @Y TRANED PERIONNEL
ONLY. S5 OPCRATION AND SERVICE WANAL

CPERATION: WITH KEY M XS YSWITCH AND VEMCLE
THE FORWARD

SPEEDG, NCRZALE FOOT PRESGLRE.

SLOW DOWN Y GRADUALLY AELEASNG PRESSUAT FROM
TWE FOOT PEOA

LTOP DY REMOVING ALL PR
RN TR R SRR

REVERSE
AT COMPLETE sranu'u:mw'\(umuu

(REV). GEATLY DEPRESGS TME FOOT PEDAL W
THE TOE PORTION OF YOLR FOOT.

.

I\ WARNNG

DASGER OF FIRE. EXPLOGION OF ELECTRE SHOCK

DO NOT CPERATE CHARGER IF AC. OR DC. CORDA PLUGE OR RECEPTACLES
CAMAGED, ats:ou't:  WEVTTER T UBLIAL RERACE ALL
WORN OR DAMAGED PARTS (MWL

RTMOVE PLUG DY GRASPING PLUG MANDLE AND PULLING PLUG DIRECTLY QUT
OF RECEPTACLE

€ CONVRCTED oF TiE
VOLTAGE SPECINED ON THE CHARGER AND PROTECTED O A "DEDICATED?
DATANTR WITH A MAXMUV RATING OF 15 AMPS.

UOE M WELL VENTLATED ARTA. CLOCTRICAL ARG DOULD IGMTE HYDROGEN
Az

DO MOT EXPOOE CHAAGER TO RAIS, HNOW OR LICUDE DO NOT BLOCK COOUNG
VENTS.

ATEP GOARKA OPEN FLAME AND SANORING MATERMALS A ¢ FROM DATTERES.
ALWATD SMITLD TYES WHEN WORNIMG OM RATTTRES

OFF
R EWD
=2
HORN




INNER FENDERS - 1S12

DETAILB

DETAILC
ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 51391-13 FRONT INNER FENDER 1 311839
2 51392-13 INNER FENDER BRACKET, LH 1 311840
3 51393-13 INNER FENDER BRACKET, RH 1 311841
4 51394-13 FENDER SHIELD, RH 1 515450
5 51395-13 FENDER SHIELD, LH 1 515451
6 2685-W SCREW, 10-24X5/8 HWH, TRD, ROL 24 719586
7 6716 WASHER #10, SAE F/W, BLK 24 719812

4-6




Stockchaser

Parts Manual

Section 5

Electrical Systems



BATTERY AND CHARGER SYSTEM - IS/IR/IT

ER

TO POW
PLUG INLET

5-1



BATTERY & CHARGER SYSTEM - IS/IR/IT (Cont.)

| ITEM | CPCPIN DESCRIPTION | QTY | SEATSPN
24V 48V
1 | 66122-11 | BTRY BOX, IS/IR/T PANITED (See Note) 1] 1 467417
2 | 66014-03 | BATTERY, 6V, DEEP CYCLE, (US2200) 4 | 8 719229
2A | 66005-03 | BATTERY, 6V, DEEP CYCLE, (US-145) 4 | 8 719231
2B | 66200-10 | BATTERY, 6V, AGM SEALED 4 | s 760586
3 | 66561-90A | ROD, BATTERY HOLD DOWN 1| 2 709059
4 | 66362-96 | PLATE, BATTERY HOLD DOWN EE 513002
5 6256 | WASHER FLT STAINLESS .28 X 1.375 X .06 EE 719786
6 7680 | NUT 1/4-20 NE 316 STAINLESS NYLON EE 719876
7 4720-B | SCREW, HX HD CAP 3/8-16 X 1-3/4 G5 4 | 4 719696
8 6416 | WASHER FLT STL BLK ZNC 3/8 STD 8 | 8 719796
9 7778 | NUT, 3/8-16 GR A NE NYLON INSERT 4 | 4 719902
10 | 66121-11 | BRKT, CHARGER, BTRY - DELTA Q 1] 1 510541
11 | 3787-B | SCREW, HEX HEAD CAP 1/4-20 X 3/4 G5 10 | 10 719636
12 | 6703-B | WASHER FLT STL 1/4 SAE UNHARD BLK 14 | 14 719811
13 | 7724-B | NUT 1/4-20 GR A SERRATED FLNG LOCK 12 | 12 719887
14 3993 | SCREW, HEX HEAD CAP 1/4-20 X 1-1/4 G5 2 | 2 719644
15 CHARGER, DELTA Q (See Page 5-3) 1|1
16 | 66493-03 | CHARGER CORD, 6 (L) 14/3 WIRE - BLACK " 1|1 719264
17 | 66034-02 | PLUG, POWER INLET 120V SEALED 1|1 709558
18 | 66123-11 | BATTERY CONNECTOR 1|1 467719
* | 70105-88 | CABLE ASSY, 4 GA X 37 INCH 2 | 2 709019
* | 70099-88 | CABLE ASSY, 4 GA X 8.75 INCH 1 | s 709004
* | 70351-88 | CABLE ASSY, 4 GA X 16.75 INCH 2 | 2 709600
* | 50009-04 | BOOT, INSULATOR CABLE TERMINAL 4 | 8 719464
* | 66493-67A | EXTENSION CORD 1|1 709890

*NOT SHOWN

NOTE: Specify color (orange, yellow, white).

5-2




DELTA Q CHARGER WITH REMOTE LED - IS/IR/IT

TO BATTERY

BRACKET

LED & LABEL POSITION WILL BE LOCATED
ADJACENT TO THE CHARGER AC RECEPTICLE

ITEM CPC PIN DESCRIPTION QTY | SEATS P/N
1 9951 CR-174 CLIP & RING 1 781989
2 66584-12 | LED FRONT LABEL 1 760754
3 43500-12 | CHARGER, DELTA Q 24V W/LED, STANDARD 1 760744

3A 66583-12 | CHARGER, DELTA Q 48V W/LED, STANDARD 1 760742
3B 66530-12 | CHARGER, DELTA Q 24V W/LED, AGM 1 467842
3C 66582-12 | CHARGER, DELTA Q 48V W/LED, AGM 1 467839
4 66034-02 | PLUG, POWER INLET 120V SEALED 1 709558
5 66493-03 | CHARGER CORD €’ 1 719264
6 66029-12 | LED 25’ CABLE 1 760817
N/A 70036-05 Q)SSEMBLY, CORD W/ RECEPTACLE (Includes ltem 4 & 1 467405

NOTE: IF REPLACING A NON-LED CHARGER WITH A LED CHARGER IT WILL REQUIRE A NEW
BRACKET. ORDER P/N 66022-12. THIS REPLACES THE BRACKET SHOWN ON PAGE 5-1, ITEM 10,
AND SEE SERVICE BULLETIN SB11-004.

5-3



CONTROL PANEL - IS/IR/IT

ITEM | CPC P/N DESCRIPTION QTY | SEATS P/N
1 43652-06 | MOUNTING BRACKET - PANEL CONTROLLER 1 510517
5 47895-05A &?%ng;léil??,ngyé;ON REGEN SEPEX 24/48C 1 467696

NOTE: SPECIFY VIN, VOLTAGE, AXLE RATIO, AND CONTROLLER ID WHEN ORDERING
NOTE: CONTROLLER, SEVCON, SEP-EX, PLUG, LP HAS BEEN REPLACED BY ITEM 2
3 2551-W SCREW, 1/4-20 X 1 GRD 5 HHC YEL 150 4 719564
4 6703-B WASHER FLAT, STL 1/4 SAE UNHARD BLK 5 719811
5 7686 NUT 1/4-20 GR A NE NYLON INSERT LCK 4 719879
6 71455-01 | CONTACTOR & MTG BRACKET, 24V 1 709166
7 2685-W SCREW, #10-24 X 5/84" 2 719586
8 7624 NUT 10-24 GR A NM MACH NYLON LOCK 2 719870
9 69001-76A | HORN 12V 1 709089
10 71408-96A | AUDIBLE ALARM, 12/48VDC, SLOW PLUSE 1 759831
11 7724-B NUT 1/4-20 GR A SERRATED FLNG LOCK 1 719887
12 3787-B SCREW, HEX HEAD CAP 1/4-20 X 3/4 G5 1 719636

5-4




POWER SYSTEM 24V ACE+ (LAD) - IS/IR/IT

BATTERY
DISCHARGE INDICATOR

NOT USED

OPTIONAL
HOUR METER

1IN

TO BACKUP

DICATOR_

IGHT HARMN DIRECTION
CONTSE?LLER LG 3 ESS  GmTeH

W
#1

HIGH/LOW
SPEED SWITCH
[OPTIONAL)

EaN

24 Volt
Battery Pack

TODCIDC
CONVERTOR

R
/ #15

COLOR CODE

R -RED

- YELLOWY
0 - ORANGE
BE - BELUE
BE. - BLACK

A - WHITE

3 - GRAY
Bh - BROWN
GR - GREEN

[ AL UnPECFIED CABLES |
ARE BLACH

‘/—AMP_ (9 CIRCUIT CONNECTOR

POSITIVE

/

REVERSE
BUZZER

Y
#31

#13

CONTACTOR

BK
#

| —©®

/ NEGATIVE

#27

=0
#26

i

£@ .
) ‘B
al
Cl LT
SAFETY INTERLOCK b i
BK CONTROLLER
#5 COMNECTOR

| JJ
o] i
] LAD SPEED
INPUT DEVICE
WIRE #5 ARE LABELED
PER SCHEMATIC
=
@|o|o|ole|o|o
o|o|olclo]o]a
CONTROLLER CONNECTOR, LAD CONNECTOR
1 =R# 9 = BK#3 1= BE£11 9 = BLANE
2 = GNE2 10 = GN#10 2= CN#10
= 5'1#) 11 = BLANK 3= VW12
4 = BR#4 12 = BLANK 4= R¥E4
5 = Br&& 13 = BLANK 5 = BLANK
F = BR#zL T4 = BLANF = BLANIK
7 = Br#35 15 = BLANK 7 = BLANK
5 = BrEE 16 = BLANK 8 = BLANK
)
@ @ MOTOR
x |5 |19
< | o
o O
Q £ DELTA Q CHARGER
@ INTERLOCK
@ fias
55
i o | gz=

R
R

TORATTERY POS
TOBATTERYNED gy

WTERLOCK

=




POWER SYSTEM 24V ACE+ (LAD) — IS/IR/IT (Cont.)

2
POWER SWITCH

| 1 amP [y

| SEALED

.A
1 <!
| FUsE ﬁ_ﬁl
28
28

DIRECTION
SW

TODCDEC
CONVERTER
HARNESS
~OPTIONAL
AN LIGHT HRNESS -
GPTIONAL
-9

o | CHARGER INTERLOCK

| | RELAY-INTERNALTO SPLICE B
| i CHARGER
Ll
—
_OPTIONAL
RED
CHARGER
NOT
USED —‘
BATTERY
PACK 16 21
+ 9PN
Y ANALGG BDI PG
27| (SEENGTE 1)
13 S S— |
HR METER 4
-OPTIONAL
! - LINEAR
ACCELERATOR
3 SPLICE E DEVICE
(LAD)
GREEN LED

2
= 3
4

18 PIN
CNTRL
CONNECTCR

20

1

1

M AIN

HIGTHTD W B 9

) CONTACTOR

) caL

b 4._( >+19 B SPLICE D
g REV 31

NEGCEAAE'I'LLERY %5 SPLICE A
SRS or
o vl
CIRCUIT| WIRE |CIRCUIT| WIRE |CIRCUIT| WIRE |CIRCUIT| WIRE
NO. COLOR NO. COLOR NO. COLOR NO. COLOR
1 RED 11 BLK 21 WHT 31 YEL
2 GRN 12 WHT 22 BLK 32 WHT
3 GRY 13 BLK 23 BLK 33 -
4 BLK 14 RED 24 GRY 34 -
5 BLK 15 RED 25 RED 35 BLK
6 BLK 16 BLK 26 BLK 36 RED
7 BLK 17 - 27 RED
8 BLK 18 RED 28 RED
9 BLK 19 RED 29 RED
10 GRN 20 RED 30 BLK

OPTIONAL
SAFETY
NTERLOCK



POWER SYSTEM 24V ACE+ (LAD) — IS/IR/IT (Cont.)

ITEM | CPCPIN DESCRIPTION QTY | SEATSPIN
1 75063-07 | BDI METER, 24V, VOLT METER 1 759873
2 75033-91 | HOUR METER, 10-80VDC 1 709452
3 72000-10 | SWITCH, TOGGLE 1 760600
4 67791-08 | CONTROLLER STATUS INDICATOR, LED 1 759932
5 71730-01 | KEYSWITCH, UNIVERSAL W/HARDWARE 1 709040
6 | SEE TABLE | KEYSWITCH, POWER, 2 POSITION 1 SEE TABLE
7 70226-07 | LINEAR ACTUATOR DEVICE 1 759803
8 71408-96A | AUDIBLE ALARM, 12/48VDC,SLOW PULSE 1 759831
9 75593-04 | FUSE, 5 AMP ATO/ATC 1 719445
10 71455-01 | CONTACTOR & MOUNTING BRACKET, 24 V 1 709166
11 75594-04 | FUSE, 1 AMP ATO/ATC 1 719444
12 | 47895-05A fgCN(TFEC%Lr;EEﬁeSdE;/G%g“GFEGEN' SEPEX, HP, 24 1 467696
13 CHARGER, DELTA Q (See Page 5-3) 1
* 70447-90 | CHARGER CORD, 6' (L), 14/3 WIRE BLK 1 719264
* 66034-02 | PLUG, POWER INLET 120V SEALED 1 709558
* 66493-67A | EXTENSION CORD, BUILT-IN CHARGER 1 709890
14 69300-03 | MOTOR,ELECT., 48V, SEP EX, STD DUTY 1 719135
15 70080-08 | HARNESS, MAIN -IS12/IR23 W/LAD 1 760116
16 70112-95 | CABLE ASSY ,4GA X 25.5, 5/16 TERMINALS " 4 709732
* 32971-67 | WIRE MARKER, A1" 2 719601
* 32973-04 | WIRE MARKER, F1 BRADY 2 719330
* 32972-04 | WIRE MARKER, F2 BRADY 2 719331
* 32970-67 | WIRE MARKER, A2" 2 719600
17 70351-88 | CABLE ASSY ,4GA X 16.75, 5/16 TERMINALS " 3 709600
* 71581-84 | WIRE MARKER, POSITIVE 9 749180
18 70105-88 | CABLE ASSY, 4GA X 37 2 709019
* 71582-84 | WIRE MARKER, NEGATIVE 5 749181
19 70099-88 | CABLE ASSY, 4 GA X 8.75 1 709004
* 50009-04 | INSULATOR BOOT, CABLE TERMINAL 4 719464
* 9990-W ZIP TIE, .18 X 8-1/2" 6 719605
20 66014-03 | BATTERY, 6V, DEEP CYCLE (US2200) 4 719229
* 66005-03 | BATTERY, 6V, DEEP CYCLE (US-145) 4 719231

* NOT SHOWN
2 POSITION POWERSWITCH STANDARD KEYS
KEYSET CPC PIN SI PIN CPC PIN SI PIN
A" 71732-06 759706 71731-01 749184
B"" 71732-06B 759722 71731-03B 719301
c" 71732-06C 759723 71731-03C 719302
D" " 71732-06D 759724 71731-03D 719303
E"" 71732-06E 759721 71731-03E 719304

5-7




BATTERY
DISCHARGE INDICATOR

HIGHLOW
SPEED SWITCH
(OPTIONAL)
W
#1

NOT USED

POWER SYSTEM 48V ACE +(LAD) — IS/IR/IT

OPTIONAL
HOUR METER

CONTROLLER ~ LIGHTHARNESS DIRECTION
STATUS ] SWITCH
INDICATOR

TO BACKUP

TO DC/DC
CONVERTOR

POWER
SWITCH

/_525

48 Volt Battery Pack

COLOR CODE

R-RED
- VELLOWY
0- ORANGE
BE - BLUE
Bl.- BLACK
W VHITE
GY - GRAY
BN - BROWN
GR - GREEM

‘LU UNSPECFIED CABLES
ARE BLACK,

AMP, (8) CIRCUIT CONNECTOR
f Eg

wa POS

@?@Jﬁ

REVERSE
BUZZER

Y
#31

CONTACTOR

[o]

e

WIRE #'S ARE LABELED
PER SCHEMATIC

N

LAD SPEED
INPUT DEVICE

R
#27

= []
®|o|o|o|o|o|o|®@ %
o|o|o|o|olo|e
CONTROLLER CONNECTOR LAD COMMECTOR
1 = Ritl 9= BK#3 1= BK#11 3 = BLANK
2 = GN#2 10=GN#1 0 2= GMN#10
3 = GY#3 17 = BLAMK 3= W2
4 = Blitd 12 = BLANK 4=R#14
5 = BKi#s 13 = BLANK 5= BLANK
6 = Bki#22 14 =BLANK B = BLANK
7 = Bki#is 16 = BLANK 7= BLANK
6 = BKi#d 16 = BLANK 8= BLANK
| R P
@ @ MOTOR
< | =
< | L]
o ©
% o DELTA Q CHARGER
iy INTERLOCK
@ @ (.
s
iy peif ‘ == ‘
CONTROLLER ‘
@\9) | .
4
35
[
BK
E@ #28
@1
SAFETY INTERLOCK
BK CONTROLLER
#5 CONNECTOR \
R

5-8




POWER SYSTEM 48V ACE +(LAD) — IS/IR/IT (Cont.)

25.

;] POWER SWITCH
FUAYENEY
| 1amp 5 a
| SEALED @

.A

bl

| FUsE X
28

&4

29

TODCDC 15 PIN
CONVERTER CNTRL

%’ﬁ E)EI\ISASL CONNECTOR
DIRECTION e !
2L — ¢ 2
L%
R TO BACKUP A o 3 s 3
AR LIGHT HARMNESS wg— 5 R
DPTIONAL 4 ¢ ¢
- s
1 ® ° | CHARGER NTERLOCK
| RELAY- INTERNALTO SPLICE B -
: i CHARGER MAIN
7 CONTACTOR
—La r== 2 g colL
A > ® E - ° ( ) .
2 - 10— SPLICE D
—
HIGR/LOW S I S ey
} E]
OFTIONAL - vren 3l
1 C
RED
CHARGER rra 12
| | 5amP NOT p
) 1SEALED USED
1 | FusE 14
— -
BATTERY ® 18
PACK. 18 2 5 . OPTIONAL
& SAFETY
+ INTERLOCK
T ANALDG BDI
[SEENOTE 1)
13 | T | )
HR METER 14
~OFTIONAL
. .
ACCELERATCR a0
3 SPLICE E DEVICE
(LAD)
= CREENLED
1 EJ
\—lo—u/v .l
|
o~ NEG BATTERY - SPLICE A

CIRCUIT| WIRE |CIRCUIT| WIRE |CIRCUIT| WIRE |CIRCUIT| WIRE
NO. COLOR NO. COLOR NO. COLOR NO. COLOR
1 RED 11 BLK 21 WHT 3 YEL
2 GRN 12 WHT 22 BLK 32 WHT
3 GRY 13 BLK 23 BLK 33 —

4 BLK 14 RED 24 GRY 34 -

5 BLK 15 RED 25 RED 35 BLK

5 BLK 16 BLK 26 BLK 36 RED

7 BLK 17 - 27 RED

8 BLK 18 RED 28 RED NOTE:

9 BLK 19 RED 29 RED 1. USES BDI:

10 GRN 20 RED 30 BLK 75061-07 BDI METER, 48V VOLTMETER




POWER SYSTEM 48V ACE +(LAD) — IS/IR/IT (Cont.)

ITEM | CPCPIN DESCRIPTION QTY | SEATSPIN
1 75061-07 | BDI METER, 48V, VOLT METER 1 759842
2 75033-91 | HOUR METER, 10-80VDC 1 709452
3 72000-10 | SWITCH, TOGGLE 1 760600
4 67791-08 | CONTROLLER STATUS INDICATOR, LED 1 759932
5 71730-01 | KEYSWITCH, UNIVERSAL W/HARDWARE 1 709040
6 | SEE TABLE | KEYSWITCH, POWER, 2 POSITION 1 | SEE TABLE
7 70226-07 | LINEAR ACTUATOR DEVICE 1 759803
8 71408-96A | AUDIBLE ALARM, 12/48VDC,SLOW PULSE 1 759831
9 75593-04 | FUSE, 5 AMP ATO/ATC 1 719445
10 | 71455-01A | CONTACTOR & MOUNTING BRACKET, 24 V (SW80) 1 709166
11 75594-04 | FUSE, 1 AMP ATO/ATC 1 719444
12 | 47895-05A &?%T:g;ﬁr‘;é%ggo“ REGEN, B, HP, 24-48 V 1 467696
13 CHARGER, DELTA Q (See Page 5-3) 1
* 70447-90 | CHARGER CORD, 6' (L), 14/3 WIRE BLK 1 719264
* 66034-02 | PLUG, POWER INLET 120V SEALED 1 709558
* 66493-67A | EXTENSION CORD, BUILT-IN CHARGER 1 709890
14 69300-03 | MOTOR,ELECT., 48V, SEP EX, STD DUTY 1 719135
15 70080-08 | HARNESS, MAIN -IS12/IR23 W/LAD 1 760116
16 70112-95 | CABLE ASSY ,4GA X 25.5, 5/16 TERMINALS " 4 709732
* 32971-67 | WIRE MARKER, A1" 2 719601
* 32973-04 | WIRE MARKER, F1 BRADY 2 719330
* 32972-04 | WIRE MARKER, F2 BRADY 2 719331
* 32970-67 | WIRE MARKER, A2" 2 719600
17 70351-88 | CABLE ASSY, 4GA X 16.75, 5/16 TERMINALS " 3 709600
* 71581-84 | WIRE MARKER, POSITIVE 13 749180
18 70105-88 | CABLE ASSY, 4GA X 37, 5/16 TERMINALS 2 709019
* 71582-84 | WIRE MARKER, NEGATIVE 9 749181
19 70099-88 | CABLE ASSY, 4GA X 8.75, 5/16 TERMINALS 5 709004
* 50009-04 | INSULATOR BOOT, CABLE TERMINAL 8 719464
* 9990-W | ZIP TIE 128"X8 1/2” BLK 6 719605
20 66014-03 | BATTERY, 6V DEEP CYCLE US2200 8 719229

20A* | 66005-03 | BATTERY, 6V DEEP CYCLE US145 8 719231

20B | 66200-10 | BATTERY, 6V DEEP CYCLE AGM 8 760586

* NOT SHOWN
2 POSITION POWERSWITCH STANDARD KEYS
KEYSET CPC PIN SIPIN CPC PIN SIPIN
A" 71732-06 759706 71731-01 749184
B" " 71732-06B 759722 71731-03B 719301
c" 71732-06C 759723 71731-03C 719302
D" " 71732-06D 759724 71731-03D 719303
E"" 71732-06E 759721 71731-03E 719304

5-10




POWER SYSTEM 24V ACE+ (POT) — IS/IR/IT

JITC H
FD VEHE LEZ a a
ILL BE B2 U IPPED TO BAC KUP LIGHT HARNM EZZ
EITHER &
I

oF m DIRECTINAL HO UR M ETER
TUNITCH, O TBOTH KEVSITCH

i PTION ALY

TO 12V ACC W DT/ 3
I IRC I T

T2V AT

WIDC/DCCONN
WCIRC WITRIS

S AMP ®g
FUZE

R EVERZE
BUZER

DETAIL &

CONNECTZWIRES
TO FIRST & THIRD
POSTSOF MEERO-
TWITCH COM & MG

120
FUSE

=

CONTRO LLER
CONNECTOR

DELT- 2 CHARGER
INTEFLOC K
O Fro 1

[
rocrrl-.-E—\\
I
[~ wesarwe
=]
a? , |'D a|o|e|o|s(o|@ WIREST ARE LAEELED
'1 EO FEEIEEE FER S0 H EMATE
1 TONTRGTLERFLUG THIOR O E
L 1= R#1 10- W1
Bl 50d 00278N - GHEz 11=BLAE
3= G 12= LA
e BHEe 13= BLAKK
1 Sm BERS l4mELANE
u ﬁ G BRIz 15= BLAIE

T = ELANE i6= BLAE
S BIE
Sm BEED

Z¢ WV BATTERY PACK

5-11



POWER SYSTEM 24V ACE+ (POT) — IS/IR/IT (Cont.)

ITEM CPC P/N DESCRIPTION QTY | SEATS P/N
1 75063-07 BDI METER, 24V, VOLT METER 1 759873
2 75033-91 HOUR METER, 10-80VDC 1 709452
3 71730-01 KEYSWITCH, UNIVERSAL W/HARDWARE 1 709040
4 71516-01 SWITCH RUNTOW 1 709165
5 71455-01A | CONTACTOR & MOUNTING BRACKET, 24 V (SW80) 1 709166
6 70061-00C | KIT, SWITCH SPEED ASSY 1 191404U
7 71408-96A | AUDIBLE ALARM 1 759831
8 47895-05A &Tg;;msﬁ;jc%g;g? EN HP, 24-48V 1 467696
9 69300-03 MOTOR,ELECT., 48V, SEP EX, STD DUTY 1 719135

WIRE HARNESS, MAIN, MAIN-ROVR (No longer
10 availble. Replaced by P/N 70080-08 Harness and 1
71001-10 Pot Box Adapter)

11 70112-95 CABLE ASSY, 4 GAX25.5, 5/16 TERMINALS 4 709732
* 32971-67 WIRE MARKER, "Al1", BRADY 2 719601
* 32973-04 WIRE MARKER, F1 BRADY 2 719330
* 32972-04 WIRE MARKER, F2 BRADY 2 719331
* 32970-67 WIRE MARKER, "A2", BRADY 2 719600
12 70351-88 CABLE ASSY, 4GA X 16.75, 5/16" TERMINALS 3 709600
* 71581-84 WIRE MARKER, POSITIVE 7 749180
13 70105-88 CABLE ASSY, 4GA X 37", 5/16" TERMINALS 2 709019
* 71582-84 WIRE MARKER, NEGATIVE 1 749181
14 CHARGER, DELTA Q (See Page 5-3) 1

15 66493-03 CHARGER CORD, 6' (L), 14/3 WIRE BLK 1 719264
16 66034-02 PLUG, POWER INLET 120V SEALED 1 709558
17 66014-03 BATTERY, 6V, DEEP CYCLE (US2200) 4 719229
* 66005-03 BATTERY, 6V, DEEP CYCLE (US-145) OPTIONAL 4 719231
18 70099-88 CABLE ASSY, 4 GA X 8.75", 5/16 TERMINALS 5 709004
* 50009-04 INSULATOR BOOT, CABLE TERMINAL 4 719464
* 9990-W ZIP TIE, .18" X 8-1/2", BLACK 6 719605

*NOT SHOWN

5-12



POWER SYSTEM 48V ACE+ (POT) — IS/IR/IT

SETIO NAL TO BACKUP LIGHT HARNESS -
HOURMETER B — R DIRECT K NS TCH T

EATTERY
DECHARGE INDKATOR

—
1
EEREEEEE R
4 I olofofofofofefo] RFLRRE

fich L L Tl ORCODE
1= Rl ERN T - RED
- cwaz 0= WD - ELLD W
ENCECE 11= BLANE 0-ORANGE
+= BEE 12- RE2E BE-ELUE
@“‘\ 5= Bk=s 13= BLANE BE-BLACE
/—® 5- Brazz 14= BLANE - WHTE
] f- ELaNE 15= BLANE G- GRAT
1 I o o ERY e 5= GNE2. BN -BROVN
@ GR - GREEN
= ALLUKSPE FIED 4 BLES
< | AREBLACK

—

\_@ —-/_.:hs

CONTROLLER

CONTACTOR

LU ot N
CoNNECToR F R :“;I-—-';’_G n
T &5 221

F
R

GR Fl u

- h I -

— I AMP
F USE

5-13



POWER SYSTEM 48V ACE+ (POT) — IS/IR/IT (Cont.)

ITEM | CPCP/N DESCRIPTION QTY | SEATS P/N
1 75063-07 | BDI METER, 48V 1 759873
2 75033-91A | HOUR METER, 10-80VDC 1 709452
3 71730-01 | KEYSWITCH, UNIVERSAL W/HARDWARE 1 709040
4 71516-01 | SWITCH-TOWRUN 1 709165
* 76164-04 | SWITCH, ROCKER-FWD/REV DPDT- 1 719391
5 71455-01A | CONTACTOR & MTG BRACKET, 24V (SW80) 1 709166
6 69734-00 | SWITCH SPEED ASSY 1 463957
7 71408-96A | AUDIBLE ALARM 1 759831
8 47895-05A E;Tg;;m?;jc%ESF;E? EN HP, 24-48V 1 467696
9 69300-03 | MOTOR,ELECT., 48V, SEP EX, STD DUTY 1 719135

WIRE HARNESS, MAIN, MAIN-ROVR (No longer
10 70475-02 | availble. Replaced by P/N 70080-08 Harness and 71001- 1 709942
10 Pot Box Adapter)

11 70112-95 | CABLE ASSY, 4 GAX25.5, 5/16 TERMINALS 4 709732
* 32971-67 | WIRE MARKER, "Al1", BRADY 2 719601
* 32973-04 | WIRE MARKER, F1 BRADY 2 719330
* 32972-04 | WIRE MARKER, F2 BRADY 2 719331
* 32970-67 | WIRE MARKER, "A2", BRADY 2 719600
12 70351-88 CABLE ASSY, 4GA X 16.75, 5/16" TERMINALS 3 709600
* 71581-84 | WIRE MARKER, POSITIVE 7 749180
13 70105-88 CABLE ASSY, 4GA X 37", 5/16" TERMINALS 2 709019
* 71582-84 | WIRE MARKER, NEGATIVE 1 749181
14 CHARGER, DELTA Q (See Page 5-3) 1

* 66493-03 CHARGER CORD, 6' (L), 14/3 WIRE BLK 1 719264
* 66034-02 | PLUG, POWER INLET 120V SEALED 1 709558
15 66014-03 | BATTERY, 6V, DEEP CYCLE (US2200) 8 719229
* 66005-03 | BATTERY, 6V, DEEP CYCLE (US-145) OPTIONAL 8 719231
16 70099-88 | CABLE ASSY, 4 GA X 8.75", 5/16 TERMINALS 5 709004
* 50009-04 | INSULATOR BOOT, CABLE TERMINAL 4 719464
* 9990-W ZIP TIE, .18" X 8-1/2", BLACK 6 719605
17 71511-87A | SWITCH, ROCKER, ILLUMINATED SPST 1 709412
* 66493-67A | EXTENSION CORD, BUILT-IN CHARGER 1 709890
18 75593-04 FUSE, 5 AMP ATO/ATC 1 719445
19 75594-04 FUSE, 1 AMP ATO/ATC 1 719444

* NOT SHOWN

5-14




SPEED & BRAKE SWITCH - IS/IR/IT

MAIN HARNESS
LAD CONNECTOR

ITEM | CPC P/N DESCRIPTION QTY | SEATS P/N
1 71001-10 | POT BOX, HARNESS ADAPTER 1 760024
2 74916-06 | SPEED SWITCH W/ BRAKE SWITCH ASSEMBLY 1 467378
N/A | 70074-05 MAIN HARNESS ASSEMBLY (Includes 1 and 70080-08 1 467589

main wire harness)

5-15




MAIN WIRE HARNESS - IS/IR/IT - P/N 70080-08

VEHICLE FRONT

BDI - SEE NOTE
“N”

CONTROLLER STATUS
INDICATOR

LAD - SEE VIEW C
e S HOUR METER ™ {11 Y
f——= (POS) | P

6.50 ———f—=c—=c (NEG) . 33.00 —T

850 —ff—rimeg——— () | 5 (3L) REV ALARM (POS)
- >
: |
HIGH LOW SWITCH | @REV ALARM (NEG)
:‘.‘_—m/

40.50 —

DIR SWITCH - SEEVIEW A

e aecm
42.00 —
: ﬁ;@ MAIN CONTACTOR (POS)
—t MAIN COIL (NEG
POWER SWITCH 44.00 (NEG)

SEE VIEW B | 4550 —-f=-= MAIN COIL (POS)

-]

BACKUP
LIGHT

%
c . 47.00 —TK =
o -
0 | @@ 1A ATOMTC FUSE
. //‘ E
@/ .SAFETY INTERLOCK
I |
g * 4850 —
m
- |

53.50

—!—
]
6350 ——
CHARGER INTERLOCK

VEHICLE REAR

NOTE- For BDI 75061-07 use circuits 13 & 18 only. For digital BDI (75053-01) use circuits 13, 18 & 21.

5-16



MAIN WIRE HARNESS - IS/IR/IT - P/N 70080-08 (Cont.)

VIEW A — REAR OF DIR. SWITCH

VIEW B — REAR OF POWER SWITCH

TO 12V ACC W/DC/DC CONN

(CIRCUIT 16)

X
[ve)

VIEW C - REAR OF LAD PLUG

2{c|alo]e]o b))
B A O S O . N /E':wp906z<@—@
22 @
©
CIRCUIT NO. COLOR GAGE CIRCUIT NO. COLOR GAGE

1 RED 18 20 RED 18
2 GRN 18 21 WHT 16
3 GRY 18 22 BLK 18
4 BLK 18 23 BLK 18
5 BLK 18 24 GRY 16
6 BLK 16 25 RED 18
7 BLK 16 26 BLK 12
8 BLK 18 27 RED 16
9 BLK 18 28 RED 16
10 GRN 18 29 RED 16
11 BLK 16 30 BLK 18
12 WHT 16 31 YEL 18
13 BLK 16 32 WHT 16
14 RED 16 33
15 RED 16 34
16 BLK 16 35 BLK 18
17 RED 16 36 RED 18
18 RED 16
19 RED 18

5-17



VEHICLE REAR

160.00

G

12V ACCESSORY HARNESS - IS/IR/NIT
PART NUMBER 70079-05

BRAKE/TAIL OR
FLASHING RED LIGHT

[ REAR HARNESS FOR i_._._._-_-i
BRAKETAILFLASHING i :
LIGHT i | 154 ATO FUSE
! |
i ]
!
AUXLOAD 12V NEG
: 4300 u=_|j @ 58 AKX
| (X23)
L 000 —/ AUXLOAD
’_<£> HEAD LGHT | W 124 POS
@ I 5A MAX
|
\ 19 AVIBER I 38.00 f’_<: >EAQLTTACTOR
FLASHING | L-\ (FOS)
LIGHT | ®50
| CONTROL B-
63.00 % aa BRAKE SWITCHOR | 2200 i ‘-E'=Ti @
9@ FLASHERRELAY | 1o @
| ATO FUSE
+18.00 —
50.25 @ : @ POWER SWWITCH
DC/DC CONVERTER MUST MATCH i @
VS VOLTACE (24 OR 48V) i
i
e 'a/ LIGHT SWITCH
i 6Y7
U PP |
400
R —
<§J AKX SWITCH
VEHICLE FRONT
CIRCUIT WIRE WWIRE JCIRCUIT WIRE WIRE | CIRCUIT WIRE WWIRE
MO COLOR | GAGE MO COLOR | GAGE MO, COLOR | GAGE
1 RED 16 g GRN 16 17 RED 16
2 WHT 16 10 BLK 16 18 BLL 16
3 WHT 16 11 ELIK 16 19 GRY 16
4 WVWHT 16 12 BLK 16 20 ELK 16
5 WHT 16 13 ELK 16
3] BLIU 16 14 BLK 16
7 BLU 16 15 RED 16
8 GRY 16 18 RED 16

5-18



12V ACCESSORY SCHEMATIC WITH BRAKE & TAIL LIGHTS
(NOT AVAILABLE WITH FLASHING FRONT AND REAR LIGHTS FOR IT 34)

U

24 TO12 VOLT
oN B
- 48 TO12 VOLT
DCTODC
TOCONTROLLER CONVERTER
B- TERMINAL
===
ey
POWER
G SWITCH
: : 10 A
Yseaten
4 FUSE
O RED
MAIN BLK
CONTACTOR L BLK
BATTERY SIDE RED

BRAKE
:' I 154
I

TAIL
LIGHT

ITCl I
12V RED . ! WHT 1l ' SEGLSEED
BRAKE ===~ i ]
LIGHT @:\ " GRY b
!
i BLK LIGHT
@r—:—‘ SWITCH WHT
= BLU
C‘S{ GRN
AUX
BLU1 SWITCH

HWHH'\'FW-W
HEAD LIGHT
(=
CIRCUIT NOT USED égﬁﬁ.??%%ﬁ
WITH BRAKE LIGHT OPTION 5 AMP MAXIMUM

5-19



12V ACCESSORY SCHEMATIC WITH FLASHING FRONT AND REAR LIGHTS
(NOT AVAILABLE WITH BRAKE & TAIL LIGHTS FOR IR 23)

€ ]

TOCONTROLLER
B- TERMINAL

U U

24 TO12VOLT
OR
48 TO12 VOLT
DCTODC
CONVERTER

RED
MAIN CONTACTOR
BATTERY SIDE LBLK
RED
FLASHER r
RELAY | : 15 A
12V RED r——-" SFEALED
FLASHING : | FUSE
LGHT ===~ -
1 ey
|
L
TAIL ! I
LIGHT |
| F R —
BLU b LIGHT
NNITCH
BLU = i !
N
HEAD LIGHT AUX
SWITCH
== WHT
WHT o ™oy
12V AMBER
FLASHING .
LIGHT Q .
ACCESSORY
@ CONNECTION
5 AMP MAXIMUM

5-20



12V ACCESSORY - IS/IR/IT (Cont.)

ITEM | CPCPIN DESCRIPTION QTY | SEATS PIN
1 69643-05 | CONVERTER DC/DC 24V-12V 1 759700
1A 69642-05 | CONVERTER DC/DC 36V-48V, 13.4V, FUSED 1 760378
2 74595-01 | FUSE, 15 AMP ATO/ATC 1 709255
3 72000-10 | SWITCH, TOGGLE 1 760600
4 74596-02 | FUSE, 10 AMP ATO/ATC 1 709786
5 67814-05 | ASSEMBLY, 12V RECT, BRAKE LIGHT 1 467416
6 67724-91 | HEADLIGHT 1 709389
7 71900-05 | ASSEMBLY, FLASHER MODULE 12-48V 1 467306
8 68025-03A | ASSEMBLY, 12V RECT, AMBER LIGHT 1 467414

5-21




FLASHING LIGHTS = IS/IR/IT

18
ITEM CPC PIN DESCRIPTION QTY | SEATS P/N
1 68881-07 FRONT BRACKET - HEADLIGHT/STROBE 1 307388
2 67724-91 | HEADLIGHT 1 709389
3 6568-B WASHER, .515 1D X .812 OD X .134 THK 3 719802
4 68025-03A | 12V RECTANGULAR AMBER LIGHT 1 467414
5 719261 SCREW, #10-24 X 2.5, PHILLIPS PAN 2 719261
6 6261 RUBBER WASHER, .25 ID 2 719788
7 6716 WASHER, #10, SAE, FW 2 719812
8 7624 NUT 10-24, NM MACH NYLON LOCK, GR A 2 719870
9 68882-07 COVER BRACKET - LIGHT 1 307438
10 6703-B WASHER, 1/4, SA, FW, STL 2 719811
11 3787-B SCREW, 1/4-20 X 3/4, HHCS, GR 5 2 719636
12 68883-07 RAIL - FRONT 1 307389
13 8206 KNURLED COMPRESSION INSERT, 5/16-18 2 719929
14 6000-B WASHER, 5/16, STD FW 2 719771
15 7041-B WASHER, 5/16, REGULAR SPRING LOCK 2 719838
16 3991 SCREW, 5/16-18 X 7/8, HHCS, GR 5 2 719643
17 6416 WASHER, 3/8, STD FW, STL 6 719796
18 7778 NUT, 3/8-16, NE NYLOC, GR A 3 719902
19 4721 SCREW, 3/8-16 X 4, HHCS, GR 5 3 719697
20* 71095-03 48 V, BULB SP-8 (For Item 4) 1 719257
20* 71093-06 12 VDC BULB, TYPE 1156 (For Item 4) 1 759775
* NOT SHOWN

5-22




HEAD & TAIL LIGHTS - IS/IR/IT

(]
> 77
l o 11
2 o 10
4 o
O
3 9
% <l
VEHICLE COUNTER WEIGHT
: —— /
11 11 | H |
EI:D\COUNTER WEIGHT HARDWARE
5
ITEM | CPCP/N DESCRIPTION QTY | SEATSP/N
1 N/A NUT (Included with Item 4) 1 N/A
2 N/A WASHER (Included with Item 4) 1 N/A
3 6568-B WASHER, 1 719802
4 67724-91 | FRONT HEADLIGHT 1 709389
5 47980-10 | SPACER, .75X.50X.50 1 760671
6 68843-06 | HEADLIGHT BRACKET 1 511255
7 * TAIL LIGHT ASSEMBLY 1 760642
8 * TAIL LIGHT GROMMET 1 760643
9 * TAIL LIGHT BRACKET 1 310616B
10 2551-W SCREW, 1/4-20X1 HHC, G5 (Existing backrest hardware.) 1 719564
11 6261 WASHER 1/4 (Existing backrest hardware.) 1 719811
12* i TAIL LIGHT HARNESS ADAPTER 1 467800
13* 70079-05 | 12V ACCESSORY HARNESS 1 759729
14* 72000-10 | TOGGLE SWITCH 1 760600
15* * TAIL LIGHT HARNESS COVER (See Note) 1 514292
16* | 67814-05A ils';' TAIL LIGHT UPGRADE (Includes Items 7- 9, 12 & 1 192261U
17* 68839-08 | KIT, HEAD & TAIL LIGHT 1 190528U
*NOT SHOWN

** SPECIAL ORDER

NOTE: Attached to the bottom of the backrest frame to protect the tail light harness.

5-23




Stockchaser

Parts Manual

Section 6

Accessories



BATTERY WATERING SYSTEM

ITEM | CPCPIN DESCRIPTION QTY | SEATS P/IN
1 66210-07 | WATERING ASSEMBLY 1 759857
2 66211-07 | PUMP 1 759858







4/6 STEP LADDER - IS/IR/IT (Cont.)

ITEM | CPC P/N DESCRIPTION QTY SEATS P/N
1 * WLDMNT, 4-STEP LADDER 1 308171
2 * SCREW, 1/2-13 X 2 1/2 G5 HHCS 4 759701
3 7685 NUT, 1/2-13 ANTE SYLON LOCK 4 719878
4 8206 THREADED INSERT, 5/16-18, YWZC 4 719929
5 7041-B | WASHER, 5/16 R-SPLIT 4 719838
6 6702-B | WASHER FLT STL 5/16 BLK MAXCOAT 4 719810
7 3991 SCREW, HEX HEAD CAP 5/16-18 X 7/8 G5 4 719643
8 44007-05 | CUSHION — SEAT BACK 1 308255283283
9 6703-B | WASHER FLT STL 1/4 SAE UNHARD BLK 3 719811
10 3993 SCR, 1/4-20 X 1 1/2 HEX CAP " 3 719644
11 36504-05 | CTWT W/ 3 1/2 HOLE -JAG " 6 508803
12 6416 WASHER FLT STL BLK ZNC 3/8 STD 6 719796
13 4721 SCREW, 3/8-16 X 4 HHCS GR5 3 719697
14 7778 NUT,3/8-16,GA,NE,NYLON INSERT,YWZC 3 719902
15 * WELDM'T, EXTENDED LADDER 1 308191
16 * HAND GRIP 1 308190
44051-06 | KIT, 4 STEP LADDER (Includes Items 1 — 14 & 16) 1 308190

N/A | 44052-06 | KIT, 6 STEP LADDER (Includes ltems 1 — 15) 1 190480U

* SPECIAL ORDER

6-3




TRANSPORT EXPRESS - IS/IR/IT

6-4



TRANSPORT EXPRESS - IS/IR/IT (Cont.)

ITEM | CPC P/N DESCRIPTION QTY SEATS P/N
1 47930-09 | EXTENDED BED 29" W X 60” L 1 308169
2 84926-07 | HANDRAIL 2 30829EP
3 52932-08 | BACK CUSHION 1 309375
4 52946-08 | BOTTOM CUSHION 2 309377
5 51790-09 | HAND RAIL 2 309379
6 91521-08 | FOOTREST 2 309380
7 51791-09 | FRAME SUPPORT 1 512685
8 47781-08 | RAIL PLATE 4 512696
9 48457-ZZ | BLACK VINYL MAT 4 709373
10 11433 CAPLUG FP-165 4 719526
11 3403-B | SCREW, 5/16-18X2 CARR G5 2 719609
12 3991 SCREW, HHC, 5/16-18X7/8 G5 12 719643
13 52330-86 | BUMPER, BLACK 4 719738
14 5400-BS | SCREW, 5/16-18X1 CARR G5 22 719744
15 6702-B | WASHER, 5/16 48 719810
16 7739 NUT, 5/16-18 NYLOCK 36 719892

* SPECIAL ORDER

6-5



TRANSFER STAND - IS/IRNIT

6-6



TRANSFER STAND - IS/IR/IT (Cont.)

CLEAMN AREA WATH
ALCOHOL MIXFIRST



TRANSFER STAND - IS/IR/IT (Cont.)

ITEM | CPC P/N DESCRIPTION QTY | SEATS PIN
1 * STAND 1 308385
2 * RELEASE LEVER 1 308388
3 * PUSH ACTUATOR A/ 1 308389
4 * WARNING LABEL 1 511263
5 * LATCH SAFETY 1 513397
6 * BOX STORAGE 1 513400
7 * PIN, 1/8X1 1/4 COTTER 1 707337
8 * BEARING, FLANGED 2 707942
9 9093 ROLLER GRAVITY 4 719156
10 * 3/8-16x1.5 EYEBOLT 1 719245
11 11403 BUMPER 7/8X1.03 1 719519
12 11432 PLUG FINISH 8 719525
13 11433* | CAPLUG FP-165 1 719526
14 2612-B | SCREW 8/32X1/2 PHILLIPS 1 719571
15 2653-B* | SCREW #10X3/4 HWH TEK #3 6 719583
16 2667 SCREW 5/16-18X2 HHC 1 719585
17 2871-W* | SCREW 5/16-18X1 1/4 HHC 4 719592
18 3775* SCREW 3/8-16X2 HHC 1 719634
19 5449-BS* | SCREW 5/16-18X1 1/2 CARR 1 719750
20 6000-B | WASHER 5/16 STD 11 719771
21 6005 WASHER 1/2 FLT STL 2 719772
22 6416* WASHER 3/8 FLT STL BLK 1 719796
23 6702-B* | WASHER 5/16 BLACK 4 719810
24 6830 WASHER 5/16X1X.036 NYLON 1 719816
25 7512 NUT 3/8-16 SERR FLG 1 719860
26 7609-W | NUT #8-32 NYLOCK 1 719868
27 7739 NUT 5/16-18 NYLOCK 6 719892
28 7748-B | NUT 5/16-24 HEX 1 719896
29 7778 NUT 3/8-16 NYLOCK 2 719902
30 11849 SPRING ROTARY SWITCH 1 729083
31 64030-02 | RATCHET, ROPE & HOOK ASSEMBLY 1 739833
32 * SPRING, COMPRESSION .91X.568X.75X3.13 1 759747
33 * PALLET JACK 1 759769
34 66039-14 | COMPLETE ASSEMBLY 1 467419

* SPECIAL ORDER

6-8



BATTERY ROLL-OUT HARDWARE - IS/IR/IT

%/@
>

ITEM | CPCP/N DESCRIPTION QTY | SEATSPIN

1 *x SAFETY LATCH 1 310028

o - 24V PORTABLE CHARGER ASSMY (Includes Charge, 1 467212
cord and connector)

o X - 48V PORTABLE CHARGER ASSMY (Includes Charge, 1 467214
cord and connector)

3 *x CONNECTOR ASSEMBLY 1 467719

4 *x SECONDARY LATCH 1 513398

5 *x MANUAL RELEASE, TRUCK BRACKET 1 760646

*NOT SHOWN

** SPECIAL ORDER

6-9




CART DOCK - IS/IR/NIT

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * CORRAL, SHOPPING CART 1 307275
2 92000-03 | ASSEMBLY, REEL, CART DOCK 1 467181
3 * MT, GUIDE PANEL - CORRAL 6 509229
4 * SHEET, PROTECTIVE - CORRAL 1 509235
5 * PANEL, GUIDE - SMALL, CORRAL 2 509236
6 * SPACER, CASTER 2 516370
7 82028-02 | TRAILER COUPLER, 1-7/8 BALL " 1 719142
8 82068-02 | CASTER, 8 X 2 FLAT TREAD 2 719218

9** 71922-03 | CAM JAM CLEAT - JAG 1 719228
10 * 3/8-16 X 1.5 THD 2.50 SHANK, EYEBOLT - CLOSED 1 719245

11* 64030-03 | ROPE, 1/2 POLY WHITE (Item 2 holds 85’) 85’ 719246
12 11432 CAPLUG, FP-161,1 SQ X .120 WALL " 2 719525

13** 2653-B SCREW, #10 X 3/4 HWH TEK #3 16 719583
14 3406 SCREW, 1/2-13 X3 GRD 5 HHC 2 719610
15 3454-BS | SCREW, 1/4-20 X 1-3/4 HHCS, G5 HCBLK 150 14 719623
16 3768 SCREW, 1/4-20 X 2-1/2, HHCS, G5, YW ZC 2 719631
17 4004 SCRew, 1/2-20 X 4%2 HEX HD CAP G5 2 719647

18** 5215 EYE BOLT, 5/16-18 X 1.125, YWZC 3 719735
19 6010 WASHER FLT STL UNHARD YWZC .513 ID 4 719774
20 6416 WASHER FLT STL BLK ZNC 3/8 STD 1 719796
21 6702-B WASHER,5/16,SAE,F/W,BLK MAX 3 719810
22 6703-B WASHER, 1/4,SAE,F/W,BLK MAX 32 719811
23 7512 NUT, 3/8-16 GR A SERRATED FLG 1 719860
24 7685 NUT 1/2-13, GR A, NYLON LOCK 2 719878
25 7686 NUT, 1/4-20, NYLOCK, GA, YWZC 16 719879
26 7739 NUT,5/16-18,L/N,NYLOK,NE,GA,BLKMAX 3 719892
27 7778 NUT,3/8-16,GA,NE,NYLON INSERT,YWZC 1 719902
28 7812-W NUT, 1/2-20 GR A NE NYLON INSERT YWZ 2 719907

* SPECIAL ORDER

*NOT SHOWN

6-10




HITCHES - IS/IR/IT

ITEM | CPC P/N DESCRIPTION QTY | SEATS PIN
1 57315-96 | PINDLE HOOK HITCH 1 709833
* 7812-w | NUT, 1/2-20 NYLOK GR A (Used with Item 1) 4 719907
* 4010 SCREW, 1/2-20x1.5 HHCS G5 (Used with Item 1) 4 729809
2 82065-98 | HITCH BALL, CHROME 1 7/8” 1 719008
2A | 82064-02 | HITCH BALL, 27 1 719207
3 82060-02 | HITCH 1 307022
* 4716-W | SCREW, 3/8-16X1 1/4 HHCS G5 (Used with Item 3) 4 719694
* 7778 NUT, 3/8-16 NYLOCK (Used with Item 3) 4 719902
*NOT SHOWN

6-11




AMBER POLE/LADDER STROBE LIGHT - ISIRIT

1A
1
FUSE HOLDER F/N 71850-54 2 Wmﬁ
10A FUSE P 7456602 ; e r‘:’:
MAII:] CONTACTOR PQOS . / i \;‘I:I(T 1: [’2 ( 3*-1 5T$OBE POS (RED)
5/16" RING TERM T T 2 114" FIF
N e > o= — 13)
5--C0 é = ] =
SRR v s e w0
ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 84142-97 LIGHT POLE 1 305110
1A *x LADDER LIGHT POLE 305821
2 *x HARNESS 1 463996
3 68029-06 STROBE LIGHT AMBER 1 467408
4* 10008 CABLE TIE 5 3/4” 5 719501
5* 10011 CABLE TIE 4” 4 719502
6* 10020 CABLE TIE MOUNTING BRACKET 4 719503
T* 10043 CABLE TIE BLACK, 11 3/4 2 719504
8 2339 SCREW, #10-24X3/4, HH 3 719551
o* 3407 SCREW, 1/2-13X2 1/4 HHCS, G5 1 719611
10* 3787-B SCREW 1/4-20X3/4 HHCS G5 2 719636
11* 7624 NUT, 10-24 NYLOCK 3 719870
12* 7685 NUT 1/2-13 GR A, NYLON INSERT LOCK (Pole only) 1 719878
13* 7692 NUT 1/4-20 NYLOCK (Ladder only) 2 719882
KIT, POLE STROBE LIGHT AMBER (Includes Items 1, 2, 3, 4,
14% ) 6882697 | 578 9,11, & 12) ( ' 190535V
KIT LADDER STROBE LIGHT AMBLE (Includes Item 1A, 2, 3,
157 | 6883600 | 565 10,11 &13) ( ' 190536U

*NOT SHOWN ** SPECIAL ORDER

6-12



CLIPBOARD HOLDER - IS/IR/IT

ITEM CPC P/N DESCRIPTION QTY | SEATS P/N

1 b CLIPBOARD 1 306321

2* 3787-B SCREW, 1/4-20X3/4 HHC, G5 2 719636

3* 6703-B WASHER, 1/4 SAE 2 719811

4* 7724-B NUT, 1/4-20, L/N, SER-FLG GA 2 719887

5* 75520-00 | KIT, CLIPBOARD HOLDER (Includes above Items) 1 190533U
*NOT SHOWN

** SPECIAL ORDER

6-13




FOLDING SIDE RAIL - ISIR

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 52652-05 WELDM'T, FOLDING RAIL - IS11/ROVR 2 307900
2 52703-14 PLATE, MTG-A, RAIL 2 515771
3 52704-14 PLATE, MTG-B, RAIL 2 515772
4 3787-B SCREW, 1/4-20X3/4, HHCS, G5, BLK150 8 719636
5 6703-B WASHER, 1/4,SAE,F/W,BLK MAX 16 719811
6 7686 NUT, 1/4-20, NYLOCK, GA, YWZC 8 719879
- 51496-15 KIT, FOLDING SIDE RAILS (Includes above) 1 190524U

6-14




COLUMBIAS

Columbia ParCar Corp.

1115 Commercial Avenue * Reedsburg, WI 53959
Phone: (608) 524-8888 « Fax: (608) 524-8380
(800) 222-4653 « Web: www.parcar.com





